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INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Boom Assembly
Boom Extension Assembly
Upright Assembly
Base Assembly
Leg Assembly

Jack Perch for A & B Series Bottle Jacks
Upright Support Straps
Jack with Handle
Swivel Caster with Lock
Front Wheel

Support Wheel
Chain Hook
Jack Handle
Jack Retainer Washer for KYB Jack

3/8”-16 x 1 1/4” HH Tap Bolt GR 5 Plated

480270
480280
480285
480300
480305

479270

479186
76403

480320
480228

492008
479125
480315
479313

11015

1
1
1
1
2

1

2
1
2
2

2
1
1
2

8

1
2
3
4
5

6 Jack Perch for KYB Bottle Jack
45101122 16A

7
8
9

10

11
12
13
14

Jack Retainer Washer for A & B Series Jacks 45101123 214A
15

1/4"-20 x 1" HH Bolt GR Zinc Plated
3/8"-16 x 2 3/4" HH Bolt GR 5 Zinc
1/2"-13 x 4 1/2" HH Bolt GR 5 Plated
5/8"-11 x 3 3/4" HH Cap Screw Grade 5 Zinc
1/2"-13 x 4" HH Cap Screw GR 5 Plated

11139
11012
11141
11135
11102

1
2
3
2
4

16
17
18
19
20

5/8" - 11 x 4 1/2" Long Hex Head Bolt, GR. 5
Wing Bolt
5/8” x 4” Bent Hitch Pin with Cotter Pin
3/4"-10 x 5" HH Cap Screw GR 5 Plated
3/8”-16 Nylon Lock Nut
1/4"-20 Nylon Insert Lock Nut Plated

11202
479310
480311

11140

2
1
2
1

21
22
23
24

1/2"-13 Nylon Insert Lock Nut Plated
5/8"-11 Nylon Insert Lock Nut
3/4"-10 Nylon Insert Lock Nut Plated

1054
1053
1056
1098
1097

10
1
7
2
1

26
27
28
29
30

5/8”-11 Nylon Insert Lock Nut Thin 1126

2021

231
Complete Release Valve 45100331 132
5/8” Dia. Spacers 45101036 233
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